e LONCINES

LC2000i

Version number: LC/LT-2016-A

A BHLHLA T a4 E A

BRHRERAAE LONCIN MOTOR CO.,LTD.




F A4 H 344 FH Ui BH (Instruction for use of parts catalogue)

ARFHAF M g R 585 K LA BB BCE:  LC2000i

This parts catalogue is compiled all service parts for models LC2000i

1. &1
é$$%#gwﬁwﬂﬂ%%ﬁ FETE G BN AT BT . 9 1 I RERE 2 1 4 ol O R B0 DN, @ WU I SEABAT
Fi, AnAR RN TE AR EIHMET IR B R AT, S SEES IR A RARZEEK R,
When modifications or additions to this parts catalogue are made, a revised edition will be issued at an appropriate time.
We recommend obtaining such revisions in order to keep your parts catalogue up-to-date at all times. To check whether
a parts catalo

2. 45
ASSY. ...... & =i COMP......4H& R.... H L....... I A C....... AU H D.C. ..... ER/ R
IN. ...... A EX. ... ﬂF/ﬁ FR. ...... HiT 0 RR. ...... Je B HEX. ...... NA

Abbreviations
ASSY. ...... Assenbly COMP. ...... Complete R....... Right L....... Left A.C....... Alternating current
D.C....... Direct current IN. ...... Inlet EX. ...... Exhaust FR. ...... Front RR....... Rear HEX.

3. FMHE
“FHE (Reqd. No.) "FH iy Rom iz T REFTA # 7 i . "R N0,

Required quantity

The number given in the “Reqd. No.” column indicates the quantity of parts used in the section described in that block.
The symbol - means zero.



5

B

K/ KL

i e g 2 1 |




YE AT

AL R 5

SR

3o}

F il AR




ALk (CYLINDER HEAD)

= ISEdva A=

TIZ 4"\;;:?77 T 44 R Description ¥& (Reqd. No.)
1 380600121-T290 SENLEY 08x10 PIN,DOWEL ¢8x10 2
2 120150167-T290 AT S B A GASKET,CYLINDER 1
3 120080477-T290 T Sk CYLINDER HEAD ASSY 1
4 380180143-T290 R S B A BOLT ,STUD ,EXHAUST 2
5 380180090-T020 RS A BOLT ,STUD ,IN 2
6 380140515-T290 N AR L THIEFEMBX50 BOLT, FLANGE M6x50 4
7 270960050-E6TC KA FE SPARK PLUG 1
8 120250053-T290 AT S 2 B A PACKING , HEAD COVER 1
9 120230140-T290 GRS COVER COMP., HEAD 1
10 380140209-0001 N VR L THIEFEMGX 14 BOLT, FLANGE, M6x14 4
11 380960155-T290 RS LOOP,TUBE 2
12 380740906-T290 BRE TUBE,BREATHER 1




Hi#h& & (CRANK CASE)

ﬁ;z gpgg:j:% ZERHL TR Description ¥ & (Reqd. No.)
1 130290374-T290 R 3SR 14 CRANKSHAFT COMP 1
2 380620104-T290 FER WOODRUFF KEY 1
3 110810158-T290 Hh 3 FE 1A CRANK CASE 1
4 160190057-T290 EEERE SHROUD COMP 1
5 380140077-0005 7N SV 22 RS M6%20 BOLT, FLANGE M6x20 1
6 110840018-T290 P O 4 3 Al CAP,BREATHER CHAMBER 1
7 110850016-T290 WeF O & 27 £ 22 PACKING,BREATHER CHAMBER 1
8 380960155-T290 RiEHS LOOP,TUBE 2
9 380740905-T290 BEE TUBE,BREATHER 1
10 380630005-0002 Hi7K 6204 BALL BEARING 6204 1
11 380650551-T290 yhE  d=20 D=35 b=5 OIL SEAL d=20_D=35_b=5 1




3% % (CRANKCASE COVER)

FT;IZ /J‘fﬁfﬁ TR FR Description ¥ & (Reqd. No.)
1 380140086-0002 N SR Z B M6x22 BOLT, FLANGE M6x20 7
2 380650551-T290 JE  d=20 D=35 b=5 OIL SEAL d=20_D=35 b=5 1
3 110820082-T290 i Gl 4E 2% COVER , CRANKCASE 1
4 110690068-T290 Ll R4S CAP ASSY 1
5 380630005-0002 47K 6204 BALL BEARING 6204 1
6 281850237-T290 T A R B OIL LEVEL SWITCH 1
7 380140067-0003 N A SR B M6x12 BOLT, FLANGE M6x12 3
8 110480027-T290 TE 28R PLATE 1
9 110830046-T290 i AR 2 a4 PACKING , CASE COVER 1
10 380600120-T040 A PIN , DOWEL 2




VEEEF (PISTON/ROD ASSY .,CONNECTING )

TIZ Z"Qpﬁﬁfﬁ TR FR Description ¥ & (Reqd. No.)
1 130150088-T290 HEFF CONN ROD ASSY 1
2 130030171-T290 e PISTON 1
3 130060060-T290 I BERY PISTON PIN 1
4 380560098-T290 X 22 14 [ CLIP,PISTON PIN 2
5 130070151-T290 HERHE RING SET,PISTON 1




yEEh (CAMSHAFT)

}ij é\jﬁfﬁ T FK Description ¥& (Reqd. No.)
1 140020091-T290 A dgh CAMSHAFT ASSY. 1
2 140690021-T290 FEAE LIFTER, VALVE 2
3 140670029-T290 HEFT PUSH ROD 2
4 500550042-T290 AR VALVE KIT 1
5 140400024-T290 Pl = SEAL,GUDIE 1
6 140340038-T290 Y RICE SPRING,VALVE 2
7 140380038-T290 ] R RETAINER,VALVE SPRING 2
8 140390028-T290 1480k VALVE LOCKER 2
9 140450048-T290 SIREAE ROCKER ARM ,ASSY 2
10 140510046-T290 SR SHAFT, ROCKER 1




FzNHMH (STARTER SUBASSEMBLY)

}i: é\;ﬁfﬁ T FK Description ¥& (Reqd. No.)
1 193490182-T290 FHEEhAM RECOIL STARTER COMP. 1
2 380140209-0001 7N A Sk A TR M6x14 BOLT, FLANGE, M6x14 3
3 193500102-T290 FEN STARTER ASSY. 1
4 160210064-T290 B A COVER COMP., FAN 1
5 380140013-0005 7N SV A THTE A M6%16 BOLT, FLANGE, M6x16 4




SR M (CARBURETOR ASSY)

}ij Z‘fﬁfﬁ T FK Description ¥ (Reqd. No.)
1 170430132-T290 AR 28 5 GASKET, INSULATOR 1
2 170440077-T290 Ak 2% b PR INSULATOR , CARBURETOR 1
3 170430130-T290 Y TH 2 2 s PACKING, CARBURETOR 1
4 170430131-T290 AN 2 25 R PACKING, CARBURETOR 1
5 170021127-T290 RIS CARBURETOR 1




KE/ Sk EB (FLYWHEEL/IGNITION COIL ASSY)

FT;IZ V%Pﬁﬁfé T A4 FR Description ¥ (Reqd. No.)
1 380140013-0005 NASEEZ IR M6x16 BOLT, FLANGE, M6x16 1
2 270920260-T290 Rk 2R COIL ASSY., IGNITION 1
3 270190016-T290 75 He 2% P COIL ASSY., CHARGE 1
4 380140077-0005 7N SR VL TR M6x20 BOLT, FLANGE, M6x20 2
5 270020208-T290 ki FLYWHEEL COMP. 1
6 380370049-0001 7N Sk L TS EE M12 NUT FLANGE M12 1




JAFEEHIH4E (CONTROL SYSTEM)

- e e Description H0 (Reqd. No.)
1 662040001-T290 BN GUARDS WALKING,ELETROMOTOR 1
2 380200069-0002 AR RS IRET SCREW,PAN 2
3 660910003-T52W VD AL SPEED-REGULATED STEP MOTOR 1
4 380670011-0001 + A S BT AR SCREW M5 PLAY MAT FLAT MAT 2
5 660920005-T290 5t HL AL 22 2 3 40 BRACKET WALKING ,ELETROMOTO 1




HEERME (MUFFLER ASSY)

380140067-0003

PN TR FEME%12

BOLT, FLANGE, M6x12

FT;IZ V%Pﬁﬁfé T A4 FR Description ¥ (Reqd. No.)
1 380370048-0001 N ERE M6 Nut M6 2
2 180571452-T290 VH 75 A MUFFLER ASSY 1
3 180650095-T290 HEA 3 B EXHAUST PIPE GASKET 1
4 1




Zxykse i iy (AIR CLEANER ASSY)

= ISEdva A=
TIZ 4"\;;:?77 T LR Description ¥& (Reqd. No.)
1 180270007-T290 73y B A g s SCREW 1
2 180070216-T290 7y B R 2 COVER, AIR CLEANER 1
3 180130231-T290 7 A e SPONGE, SPARSITY 1
4 380140077-0005 7N SR VL TR M6x20 BOLT,FLANGE M6x20 2
5 380840931-T290 JHEAR 2 35 P SEAL, AIR CLEANER 1
6 180280056-T290 et BASE, AIR CLEANER 1
7 180420542-T290 HRE INLET PIPE 1
8 380780130-T290 ek TIE-IN TUBE, BREATHER 1
9 180440035-T290 AR E R FLANGE,MUFFLER 1
10 180020605-T290 e AIR CLEANER ASSY 1
11 380370048-0001 INAEZETHIERE M6 NUT,FLANGE M6 2
12 380420052-T290 R RE IMPLANT NUT 1




M A4 (FUEL TANK)

T KD ¥ & (Reqd. No.)
No. Bart No. A Description LC2000i(120V) [ LC2000i(230V) [ LC2000i(120V) [ LC2000i(230V)
AL AL I IEM

1 170870103-T52W  |i4s= CAP COMP., FUEL FILLER 1 1 1 1
2 170620010-T52W |y M igE NOTE OIL GUM SET 1 1 1 1
3 170720012-T52W |yl g ZH& FILTER, FUEL TANK 1 1 1 1
4 170500907-T52W |44 TANK COMP., FUEL 1 1 1 1
5 170700133-T52W |34 =R E (5 RUBBER, FUEL CUSHION 2 2 2 2
6 170700132-T52W  |isEid s et (D RUBBER, FUEL CUSHION 1 1 1 1
7 170700131-T52W  [Jh4ak S e (@A) RUBBER, FUEL CUSHION 1 1 1 1
8 170010033-T52W | #R i e 3 FUEL FILTER 1 1 1 1
9 381210025-0002  |+Fhli/ N SLE24TMA L=10 SCREW M4x10 1 1 1 1
10 173260004-T52W |yl 2ejes KNOB FUEL SWITCH 1 1 1 1
11 170980104-T52W |3 Ff-55 44 FUEL SWITCH 1 1 1 1
12 380690017-0001 | 7/MEIZAT P4 A M5X12 SCREW FLAT MAT COMBINATIO 1 1 1 1
13 380750557-T52W |yl (2545) TUBE, FUEL 1 1 1 1
14 380750556-T52W |34 (EE) TUBE, FUEL 1 1 1 1




MM ARG (FUEL TANKD
o 2=) TR #& (Reqd. No.)
No. Bart No. FAEARR Description LC2000i(120V) | LC2000i(230V) | LC2000i(120V) [ LC2000i(230V)
L L I I
15 380960120-T040 [ R4l & (@12) CARD HOOP COMBINATION 1 1 1 1
16 380960136-T020 [ 4i4l#(010) CARD HOOP COMBINATION 3 3 3 3




KL LE(ROTOR.STATOR)

Fe THHES ¥ (Reqd. No.)
No. Bart No. TR Description LC2000i(120V) [ LC2000i(230V) [ LC2000i(120V) [ LC2000i(230V)
FHL FHL JEM JEM
1 660080319-T52W  [HHL &1 (60HZ/120V) ALTERNATOR ASSY. 1 - 1 -
660080318-T52W  [HHLEF(50HZ/230V) ALTERNATOR ASSY. - 1 - 1
2 660110082-T52W  |HpLE: T MOTOR ROTOR 1 1 1 1
3 660100100-T52W [ HL5E T (60HZz/120V) MOTOR STATOR 1 - 1 -
660100101-T52W  [HLHLE T-(50HZ/230V) MOTOR STATOR - 1 - 1
4 660010007-T52W  |dibl /G S % HOUSING, RR 1 1 1 1
5 381000205-T52W  |#%3k END CAP 1 1 1 1
6 380370049-0001  [/N A7k B REM12x1.25 NUT 1 1 1 1
7 380140095-0005  |7/Nf1kiZ = IR FEM6EX30 BOLT, FLANGE M6X30 7 7 7 7
8 380600120-0001  |5Efr4§d=8_L=14; PIN ,DOWEL 2 2 2 2




At

Fe TS ¥ & (Reqd. No.)
No. bart No. AR Description LC2000i(120V) [ LC2000i(230V) [ LC2000i(120V) [ LC2000i(230V)
AL AL IEM I
1 660900006-T52W |38 45 #%4H {1 (60HZ/120V) INVERTER ASSY. 1 - 1 -
660900007-T52W | 4ii#% 4041 (50HZ/230V) INVERTER ASSY. - 1 - 1
2 661930001-T52W |5 4588 2z 3k < 40 INVERTER MOUNTING BRACKET 1 1 1 1
3 271920005-T52W  |#7i 77 RECTIFIER BRIDGE 1 1 1 1
4 380140053-0002 7N A SV 2 THNEAE M5X16 BOLT,FLANGE M5X16 1 1 1 1
5 320320224-T52W  |PH R 1422 CHOKE CABLE 1 1 1 1
6 661920001-T52W |4 &FF 5% COMBINATION SWITCH 1 1 1 1
7 380140001-0006 [/ Skik = HIIEFEMEX12 BOLT,FLANGE M6x12 6 6 6 6
8 380310135-0001 | #idikk B K24 ST4.0_L=15 |TAPPING SCREW 3 3 3 3




